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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS

7 15 5 500500 2502.5 OFDM 25@0 see graph PASS

7 15 5 500500 2502.5 OFDM 25@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@24 see graph PASS

7 15 5 513500 2567.5 OFDM 1@24 see graph PASS

7 15 5 513500 2567.5 OFDM 25@0 see graph PASS

7 15 5 513500 2567.5 OFDM 25@0 see graph PASS

7 15 25 502500 2512.5 OFDM 1@0 see graph PASS

7 15 25 502500 2512.5 OFDM 1@0 see graph PASS

7 15 25 502500 2512.5 OFDM 128@0 see graph PASS

7 15 25 502500 2512.5 OFDM 128@0 see graph PASS

7 15 25 511500 2557.5 OFDM 1@132 see graph PASS

7 15 25 511500 2557.5 OFDM 1@132 see graph PASS

7 15 25 511500 2557.5 OFDM 128@0 see graph PASS

7 15 25 511500 2557.5 OFDM 128@0 see graph PASS

7 15 50 505000 2525.0 OFDM 1@0 see graph PASS

7 15 50 505000 2525.0 OFDM 1@0 see graph PASS

7 15 50 505000 2525.0 OFDM 270@0 see graph PASS

7 15 50 505000 2525.0 OFDM 270@0 see graph PASS

Sporton International Inc. (ShenZhen) Page Number 1 A1-26 of 34
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AU7



«aranas. FCC RF Test Report Report No. : FG4D1311H

DFT-s-

7 15 50 509000 2545.0 OFDM 1@269 see graph PASS
BPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 1@269 see graph PASS
QPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 270@0 see graph PASS
BPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 270@0 see graph PASS
QPSK
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Software Version: 23.06.1602

FR1 N7 Other PA

LTE Band: 2, LTE BW: 10M, LTE ARFCN: Mid

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-1.3dB

R | scs |BanAWH Aren (',;’ﬁg) Modulation RB P%?,;‘gr?géeng‘) EIRP(dBm) | EIRP(W)
7 15 5 |500500| 2502.5 DFT(';SEDM 12@6 23.04 21.74 0.1493
7 15 5  |500500| 2502.5 DFTQ'SP'gEDM 1@1 22.78 21.48 0.1406
7 15 5  |500500| 2502.5 DFTQ'SP'(S)EDM 1@23 22.93 21.63 0.1455
7 15 5  |500500| 2502.5 DFT'S('D%ADM 161 12@6 22.02 20.72 0.1180
7 15 5 |500500| 2502.5 DFT'S('DOAEDM 161 @1 22.15 20.85 0.1216
7 15 5 |500500| 2502.5 DFT'S&EDM 16| 1 @23 22.33 21.03 0.1268
7 15 5  |507000| 2535 DFTQ'SP'(S)EDM 12@6 22.64 21.34 0.1361
7 15 5  |507000| 2535 DFT(;;SEDM 1@1 226 21.3 0.1349
7 15 5  |507000| 2535 DFT(;;SEDM 1@23 22.41 21.11 0.1291
7 15 5 |507000| 2535 DFT'S&EDM 161 @6 21.61 20.31 0.1074
7 15 5 |507000| 2535 DFT'S('?CAEDM 161 @1 21.93 20.63 0.1156
7 15 5 |507000| 2535 DFT'SSXEDM 16| 1 @23 21.76 20.46 0.1112
7 15 5 |513500| 2567.5 DFT;P'(S)EDM 12@6 23.01 21.71 0.1483
7 15 5 |513500| 2567.5 DFT;P'gEDM 1@1 22.67 21.37 0.1371
7 15 5 |513500| 2567.5 DFT;P'gEDM 1@23 22.83 2153 0.1422
7 15 5 |513500| 2567.5 DFT'SSXDDM 16| @6 21.97 20.67 0.1167
7 15 5 |513500| 2567.5 DFT'SSXDDM 161 @1 22,17 20.87 0.1222
7 15 5 |513500| 2567.5 DFT'S('?CAEDM 16| 1 @23 22,31 21.01 0.1262
7 15 10 |501000| 2505 DFT;P'gEDM 25@12 23.12 21.82 0.1521
7 15 10 |501000| 2505 DFT;P'SEDM 1@1 22.83 2153 0.1422
7 15 10 |501000| 2505 DFT;P'SEDM 1@50 23.1 21.8 0.1514
7 15 10 |501000| 2505 DFT'S('?%ADM 16 5@12 22.15 20.85 0.1216
7 15 10 |501000| 2505 DFT'S('?%ADM 161 101 2.2 20.9 0.1230
7 15 10 |501000| 2505 DFT'S('?OADDM 161 1 @50 2253 21.23 0.1327
7 15 10 |507000| 2535 DFT;P'SEDM 25@12 22.64 21.34 0.1361
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7 15 10 |507000| 2535 DFTQ'S;S)EDM 1@1 22,71 21.41 0.1384
7 15 | 10 |507000| 2535 DFT(';;(SDEDM 1@50 22,31 21.01 0.1262
7 15 10 |507000| 2535 DFT'S('DOAEDM 16 @12 21.63 20.33 0.1079
7 15 10 |507000| 2535 DFT'S&KADM 161 @1 22.07 20.77 0.1194
7 15 | 10 |507000| 2535 DFT'SSZ';ADM 161 1 @50 21.64 20.34 0.1081
7 15 | 10 |513000| 2565 DFT(';;(SDEDM 25@12 22.61 21.31 0.1352
7 15 10 |513000| 2565 DFT(';SEDM 1@1 22.56 21.26 0.1337
7 15 10 |513000| 2565 DFTQ'SP'SEDM 1@50 22.86 21.56 0.1432
7 15 10 |513000| 2565 DFT'S&EDM 161 55@12 21.92 20.62 0.1153
7 15 10 |513000| 2565 DFT'S('D%ADM 161 @1 21.99 20.69 0.1172
7 15 10 |513000| 2565 DFT'S('DOAEDM 161 @50 22.33 21.03 0.1268
7 15 15 |501500| 2507.5 DFTQ'SP'gEDM 36@18 23.22 21.92 0.1556
7 15 15  |501500| 2507.5 DFTQ'SP'(SJEDM 1@1 22.89 21.59 0.1442
7 15 15  |501500| 2507.5 DFTéSP'(SJEDM 1@77 23.19 21.89 0.1545
7 15 15 |501500| 2507.5 DFT'S('DOAEDM 16| 36@18 22.25 20.95 0.1245
7 15 15 |501500| 2507.5 DFT'S&EDM 181 @1 222 20.9 0.1230
7 15 15  |501500| 2507.5 DFT'S('?%ADM 161 @77 2253 21.23 0.1327
7 15 15 |507000| 2535 DFT;P'(S)EDM 36@18 22,63 21.33 0.1358
7 15 15 |507000| 2535 DFT;P'(S)EDM 1@1 22,91 21.61 0.1449
7 15 15 |507000| 2535 DFT;P'gEDM 1@77 22,32 21.02 0.1265
7 15 15 |507000| 2535 DFT'S('?CAEDM 16| 36@18 21.71 20.41 0.1099
7 15 15 |507000| 2535 DFT'SSXDDM 16 @1 2221 20.91 0.1233
7 15 15 |507000| 2535 DFT'SSXDDM 16| @77 21.63 20.33 0.1079
7 15 15  |512500 2562.5 DFT;P'gEDM 36@18 22.81 21.51 0.1416
7 15 | 15 |512500| 2562.5 DFT;P'gEDM 1@1 22.39 21.09 0.1285
7 15 | 15 |512500| 2562.5 DFT;PSEDM 1@77 22,92 21.62 0.1452
7 15 15  |512500| 2562.5 DFT'S('?OAEDM 16| 36@18 21.84 20.54 0.1132
7 15 15  |512500| 2562.5 DFT'S('?%EDM 181 @1 21.81 20.51 0.1125
7 15 | 15 |512500| 2562.5 DFT'S('?%ADM 16| 1@77 22.35 21.05 0.1274
7 15 | 20 |502000| 2510 DFT;P'SEDM 50@25 23.29 21.99 0.1581
7 15 20 |502000| 2510 DFT;P'SEDM 1@1 22.86 21.56 0.1432
7 15 | 20 |502000| 2510 | DFT-s-OFDM | 1@104 23.2 21.9 0.1549
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OPSK
7 15 | 20 |502000| 2510 DFT'S('DOAEDM 16 | 50@25 22.31 21.01 0.1262
7 15 | 20 |502000| 2510 DFT'SS;',:\ADM 181 @1 22.25 20.95 0.1245
7 15 | 20 |502000| 2510 DFT'S('?(X';ADM 16 | 1 @104 22.53 21.23 0.1327
7 15 | 20 |507000| 2535 DFT(';SEDM 50@25 22.69 21.39 0.1377
7 15 | 20 |507000| 2535 DFTQ'SP'SEDM 1@1 23.03 21.73 0.1489
7 15 | 20 |507000| 2535 DFTQ'S;S)EDM 1@104 22.28 20.98 0.1253
7 15 | 20 |507000| 2535 DFT'S('?(X';ADM 16 | 50@25 21.7 20.4 0.1096
7 15 | 20 |507000| 2535 DFT'S('DOAEDM 161 @1 22.34 21.04 0.1271
7 15 | 20 |507000| 2535 DFT'SéOADDM 16 | 1 @104 21.65 20.35 0.1084
7 15 | 20 |512000| 2560 DFTQ'SP'(S)EDM 50@25 22.76 21.46 0.1400
7 15 | 20 |512000| 2560 DFT(;;(S)EDM 1@1 22.33 21.03 0.1268
7 15 | 20 |512000| 2560 DFT(;P'SEDM 1@104 22.93 21.63 0.1455
7 15 | 20 |512000| 2560 DFT'SéOADDM 16 | 50@25 21.75 20.45 0.1109
7 15 | 20 |512000| 2560 DFT'S&EDM 181 @1 21.7 20.4 0.1096
7 15 20 [512000| 2560 DFT'S&EDM 1611 @104 22.37 21.07 0.1279
7 15 25  |502500| 2512.5 DFTéSP'SEDM 64@32 23.31 22.01 0.1589
7 15 25  |502500| 2512.5 DFT;P'(S)EDM 1@1 22.85 21.55 0.1429
7 15 | 25 |502500| 2512.5 DFT;P'gEDM 1@131 23 21.7 0.1479
7 15 | 25 |502500| 2512.5 DFT'S('D%ADM 16| 64@32 22,32 21.02 0.1265
7 15 | 25 |502500| 25125 DFT'SSXDDM 161 @1 22,22 20.92 0.1236
7 15 | 25 |502500| 25125 DFT'S&DDM 1611 @131 22,33 21.03 0.1268
7 15 | 25 |507000| 2535 DFT;P'gEDM 64@32 22.75 21.45 0.1396
7 15 | 25 |507000| 2535 DFT;P'gEDM 1@1 23.06 21.76 0.1500
7 15 25 |507000| 2535 DFT;P'(S)EDM 1@131 22.23 20.93 0.1239
7 15 | 25 |507000| 2535 DFT'S&DDM 16| 64@32 21.73 20.43 0.1104
7 15 | 25 |507000| 2535 DFT'S('?%EDM 161 101 22.38 21.08 0.1282
7 15 | 25 |507000| 2535 DFT'S('?%ADM 1611 @131 21.65 20.35 0.1084
7 15 25 |511500| 2557.5 DFT;P'SEDM 64@32 22.67 21.37 0.1371
7 15 | 25 |511500| 25575 DFT&;&EDM 1@1 22,24 20.94 0.1242
7 15 | 25 |511500| 2557.5 DFTéSI;gEDM 1@131 22.83 21.53 0.1422
7 15 | 25 |511500| 2557.5 DFT'S('?OADDM 16| 64@32 21.68 20.38 0.1091
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7 15 | 25 |511500| 25575 DFT'SS;',:\ADM 181 @1 21.59 20.29 0.1069
7 15 | 25 |511500| 25575 DFT'S('?(X';ADM 1611 @131 22,24 20.94 0.1242
7 15 | 30 |503000| 2515 DFT(';SEDM 80@40 23.39 22.09 0.1618
7 15 | 30 |503000| 2515 DFTQ'SP'SEDM 1@1 22.94 21.64 0.1459
7 15 | 30 |503000| 2515 DFTQ'S;S)EDM 1@158 22,92 21.62 0.1452
7 15 | 30 |503000| 2515 DFT'S('?(X';ADM 16 | so@40 22.42 21.12 0.1294
7 15 | 30 |503000| 2515 DFT'S('DOAEDM 161 @1 22.32 21.02 0.1265
7 15 | 30 |503000| 2515 DFT'S&KADM 1611 @158 22,21 20.91 0.1233
7 15 | 30 |507000| 2535 DFTQ'SP'(S)EDM 80@40 22.75 21.45 0.1396
7 15 | 30 |507000| 2535 DFT(;;(S)EDM 1@1 23.19 21.89 0.1545
7 15 30 |507000| 2535 DFTéSP'SEDM 1@158 22.33 21.03 0.1268
7 15 | 30 |507000| 2535 DFT'SéOADDM 16 | s0@40 21.79 20.49 0.1119
7 15 | 30 |507000| 2535 DFT'Sé%ADM 161 @1 2252 21.22 0.1324
7 15 | 30 |507000| 2535 DFT'S('D%ADM 161 1 @158 21.67 20.37 0.1089
7 15 30 |511000| 2555 DFTéSP'SEDM 80@40 22.64 21.34 0.1361
7 15 | 30 |511000| 2555 DFTQ'SP'(S)EDM 1@1 22.39 21.09 0.1285
7 15 | 30 |511000| 2555 DFT;P'(S)EDM 1@158 22,91 21.61 0.1449
7 15 | 30 |511000| 2555 DFT'SSXEDM 16 | so@40 21.65 20.35 0.1084
7 15 | 30 |511000| 2555 DFT'SSXDDM 161 @1 21.68 20.38 0.1091
7 15 | 30 |511000| 2555 DFT'S('?CAEDM 1611 @158 22,34 21.04 0.1271
7 15 | 35 |503500| 25175 DFT;P'gEDM 90@45 23.35 22.05 0.1603
7 15 | 35 |503500| 2517.5 DFT;P'(S)EDM 1@1 22.9 216 0.1445
7 15 35  |503500| 2517.5 DFT;P'(S)EDM 1@186 22,6 21.3 0.1349
7 15 | 35 |503500| 2517.5 DFT'S('?CAEDM 16 | 90@45 22.4 211 0.1288
7 15 | 35 |503500| 2517.5 DFT'S('?CAEDM 161 @1 22.28 20.98 0.1253
7 15 | 35 |503500| 2517.5 DFT'S('?%ADM 1611 @186 21.92 20.62 0.1153
7 15 35 |507000| 2535 DFT;P'SEDM 90@45 22.78 21.48 0.1406
7 15 | 35 |507000| 2535 DFT&;&EDM 1@1 23.18 21.88 0.1542
7 15 | 35 |507000| 2535 DFTéSI;gEDM 1@186 22.32 21.02 0.1265
7 15 | 35 |507000| 2535 DFT'S('?OADDM 16 | 90@45 21.82 20.52 0.1127
7 15 | 35 |507000| 2535 DFT'SQ'DOADDM 161 @1 22,54 21.24 0.1330
7 15 | 35 |507000| 2535 | DFT-s-OFDM 16 | 1@186 21.71 20.41 0.1099
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OAM
7 15 | 35 |501500| 2552.5 DFT(';SEDM 90@45 22,52 21.22 0.1324
7 15 | 35 |501500| 2552.5 DFTQ'S;S)EDM 1@1 22,51 21.21 0.1321
7 15 | 35 |501500| 2552.5 DFT(';;S)EDM 1@186 22.83 21.53 0.1422
7 15 | 35 |501500| 2552.5 DFT'S('?OADDM 16 | 90@45 21.58 20.28 0.1067
7 15 | 35 |501500| 2552.5 DFT'S&KADM 161 @1 21.82 20.52 0.1127
7 15 | 35 |501500| 2552.5 DFT'SS;',:\ADM 1611 @186 22.26 20.96 0.1247
7 15 | 40 |504000| 2520 DFT(';;S)EDM 108@54 23.27 21.97 0.1574
7 15 40 |504000| 2520 DFT(;;SEDM 1@1 2291 21.61 0.1449
7 15 40 |504000| 2520 DFTQ'SP'gEDM 1@214 22.4 21.1 0.1288
7 15 | 40 |504000| 2520 DFT'S&EDM 16 11 08@s54 22.31 21.01 0.1262
7 15 40 |504000| 2520 DFT'S('D(iEDM 161 101 22.3 21 0.1259
7 15 | 40 |504000| 2520 DFT'S('DOADDM 16| 1 @214 21.71 20.41 0.1099
7 15 40 |507000| 2535 DFTQ'SP'gEDM 108@54 22.76 21.46 0.1400
7 15 | 40 |507000| 2535 DFTQ'SP'(S)EDM 1@1 23.19 21.89 0.1545
7 15 40 |507000| 2535 DFTéSP'(S)EDM 1@214 22.37 21.07 0.1279
7 15 | 40 |507000| 2535 DFT'S('DOAEDM 16 |1 08@s54 21.8 205 0.1122
7 15 | 40 |507000| 2535 DFT'S&DDM 161 @1 22.55 21.25 0.1334
7 15 40 |507000| 2535 DFT'S('?CAEDM 1611 @214 21.74 20.44 0.1107
7 15 | 40 |510000| 2550 DFT;PSEDM 108@54 22.48 21.18 0.1312
7 15 40 |510000| 2550 DFT;P'(S)EDM 1@1 22.77 21.47 0.1403
7 15 40 |510000| 2550 DFT;P'(S)EDM 1@214 22.84 21.54 0.1426
7 15 | 40 |510000| 2550 DFT'S('?CAEDM 16 1108@54 21.54 20.24 0.1057
7 15 | 40 |510000| 2550 DFT'S('?%ADM 161 @1 22.05 20.75 0.1189
7 15 | 40 |510000| 2550 DFT'SSXDDM 16 | 1 @214 22.29 20.99 0.1256
7 15 | 50 |505000| 2525 |PFT S OEOM PIl2| 1 35@67 23.3 22 0.1585
7 15 | 50 |505000| 2525 |PFT S OEOM PII2l @1 23.16 21.86 0.1535
7 15 | 50 |505000| 2525 |PFT S OEOM PIl2| ) @268 2255 21.25 0.1334
7 15 50 |505000| 2525 DFT;P'SEDM 135@67 23.36 22.06 0.1607
7 15 | 50 |505000| 2525 DFT&;&EDM 1@1 23.09 21.79 0.1510
7 15 | 50 |505000| 2525 DFT&;&EDM 1@268 22.48 21.18 0.1312
7 15 | 50 |505000| 2525 DFT'S('QOADDM 16 |1 35@67 22.36 21.06 0.1276
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7 15 | 50 |505000| 2525 DFT'SS;',:\ADM 181 @1 22.45 21.15 0.1303
7 15 | 50 |505000| 2525 DFT'S('?(X';ADM 16| 1 @268 21.82 20.52 0.1127
7 15 | 50 |505000| 2525 DFT'S('DOAEDM 64 1135@67 20.88 19.58 0.0908
7 15 | 50 |505000| 2525 DFT'S&KADM 641 1@1 20.89 19.59 0.0910
7 15 | 50 |505000| 2525 DFT'SSZ';ADM 641 1 @268 20.21 18.91 0.0778
7 15 | 50 |505000| 2525 DFT'S'(S)AF,\EI’M 2561 135@67 18.84 17.54 0.0568
7 15 | 50 |505000| 2525 DFT'S'(?AFSM 256 @1 18.69 17.39 0.0548
7 15 | 50 |505000| 2525 DFT'S'&'\:,&M 2561 1 @268 18.04 16.74 0.0472
7 15 | 50 |505000| 2525 |CP-OFDM QPSK |135@67 21.82 20.52 0.1127
7 15 | 50 |505000| 2525 |CP-OFDMQPSK| 1@1 21.52 20.22 0.1052
7 15 | 50 |505000| 2525 |CP-OFDM QPSK | 1@268 20.96 19.66 0.0925
7 15 | 50 |507000| 2535 |PF TS OEOM P2} 135@67 22.95 21.65 0.1462
7 15 | 50 |507000| 2535 |PF TS OEOM PII2l @1 23.44 22.14 0.1637
7 15 | 50 |507000| 2535 DFT'SE;%Z?(M PI2| 1 @268 228 215 0.1413
7 15 50 |507000| 2535 DFTQ'SP'gEDM 135@67 23.02 21.72 0.1486
7 15 | 50 |507000| 2535 DFTQ'SP'(S)EDM 1@1 23.35 22.05 0.1603
7 15 | 50 |507000| 2535 DFT;P'(S)EDM 1@268 2.72 21.42 0.1387
7 15 | 50 |507000| 2535 DFT'S('QOAEDM 16 |135@67 22.01 20.71 0.1178
7 15 | 50 |507000| 2535 DFT'S('?CAEDM 181 @1 22,73 21.43 0.1390
7 15 | 50 |507000| 2535 DFT'S('?CAEDM 161 1 @268 2.1 20.8 0.1202
7 15 | 50 |507000| 2535 DFT'SSXEDM 64 1135@67 20.51 19.21 0.0834
7 15 | 50 |507000| 2535 DFT'SSXDDM 641 1@1 21.09 19.79 0.0953
7 15 | 50 |507000| 2535 DFT'S('?CAEDM 641 1@268 20.51 19.21 0.0834
7 15 | 50 |507000| 2535 DFT'S'SAFSM 256 135@67 185 17.2 0.0525
7 15 | 50 |507000| 2535 DFT'SgAFﬁM 2561 1@1 18.96 17.66 0.0583
7 15 | 50 |507000| 2535 DFT'SgAFSM 256| 1 @268 18.4 17.1 0.0513
7 15 | 50 |507000| 2535 |CP-OFDM QPSK |135@67 21.51 20.21 0.1050
7 15 | 50 |507000| 2535 |CP-OFDMQPSK| 1@1 21.81 20.51 0.1125
7 15 | 50 |507000| 2535 |CP-OFDM QPSK | 1@268 21.27 19.97 0.0993
7 15 | 50 |509000| 2545 |PFTSOEOM PIl2| 1 35@67 22.69 21.39 0.1377
7 15 | 50 |509000| 2545 |PFTSOEOM PII2l @1 23.39 22.09 0.1618
7 15 | 50 |509000| 2545 DFT'SSDFS?(M PII2l ) @268 23.12 21.82 0.1521
7 15 50 |509000| 2545 DFT;P'SEDM 135@67 22.76 21.46 0.1400
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7 15 | 50 |509000| 2545 DFTQ'S;S)EDM 1@1 23.34 22.04 0.1600
7 15 | 50 |509000| 2545 DFT('?S;S)EDM 1@268 23.04 21.74 0.1493
7 15 | 50 |509000| 2545 DFT'S('DOAEDM 16 |135@67 21,77 20.47 0.1114
7 15 | 50 |509000| 2545 DFT'S&KADM 161 @1 22.66 21.36 0.1368
7 15 | 50 |509000| 2545 DFT'SSZ';ADM 16| 1 @268 22.49 21.19 0.1315
7 15 | 50 |509000| 2545 DFT'S('?(X';ADM 64 1135@67 20.28 18.98 0.0791
7 15 | 50 |509000| 2545 DFT'S('DOAEDM 641 1@1 21.08 19.78 0.0951
7 15 | 50 |509000| 2545 DFT'S&KADM 641 1@268 20.89 19.59 0.0910
7 15 | 50 |509000| 2545 DFT'S'QOAFSM 256 135@67 18.27 16.97 0.0498
7 15 | 50 |509000| 2545 DFT'S'(S)AFSM 256 @1 18.88 17.58 0.0573
7 15 | 50 |509000| 2545 DFT'S'QOAFSM 2561 1 @268 18.68 17.38 0.0547
7 15 | 50 |509000| 2545 |CP-OFDM QPSK |135@67 21.23 19.93 0.0984
7 15 | 50 |509000| 2545 |CP-OFDM QPSK| 1@1 21.78 20.48 0.1117
7 15 | 50 |509000| 2545 |CP-OFDM QPSK | 1@268 21.58 20.28 0.1067
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 16.6 PASS NV
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 11.3 PASS LV
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 14.4 PASS HV
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 11.6 PASS -30°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 16.2 PASS -20°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 10.5 PASS -10°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 19.2 PASS 0°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 12.1 PASS 10°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 16.6 PASS 20°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 15.9 PASS 30°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 18.7 PASS 40°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 13.2 PASS 50°C
QPSK

IMAX(Af)| = 19.2 Hz

Frequency Stability Frequency (MHz) Limit Line Result
PASS
fu + [IMAX(AT)| 2569.3916192 < 2570 MHz
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
7 15 20 507000 2535.0 OFDM PI/2 100@0 4.15 13 PASS
BPSK
DFT-s-
7 15 20 507000 2535.0 OFDM 100@0 5.15 13 PASS
QPSK
B2_N7(20M)_DFT-s-OFDM_PI_2- B2_N7(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
7 15 5 507000 2535.0 C%S;?M 25@0 4.463 4.787
7 15 5 507000 2535.0 Cfé%i?ﬂ“" 25@0 4.4604 4.797
7 15 5 507000 2535.0 C&%’Z?WM 25@0 4.4817 4.845
7 15 5 507000 2535.0 %‘;’éOQFE,\'X' 25@0 4.4648 4.824
7 15 10 507000 2535.0 CPQ'S;?M 52@0 9.253 9.749
7 15 10 507000 2535.0 CE%Z?AM 52@0 9.2048 9.726
7 15 10 507000 2535.0 C&%’Z?MM 52@0 9.2698 9.643
7 15 10 507000 2535.0 %Eéogm" 52@0 9.267 9.683
7 15 15 507000 2535.0 CPQ'S;?M 79@0 14.063 14.71
7 15 15 507000 2535.0 CE%Z?AM 79@0 14.003 14.67
7 15 15 507000 2535.0 C&%’Z?MM 79@0 14.085 14.65
7 15 15 507000 2535.0 %Eéogm" 79@0 14.082 14.65
7 15 20 507000 2535.0 CFSSEEM 106@0 18.935 19.61
7 15 20 507000 2535.0 Cfé%'m"' 106@0 18.9 19.64
7 15 20 507000 2535.0 C&%’Z?WM 106@0 18.873 19.6
7 15 20 507000 2535.0 %Eéogm" 106@0 18.872 19.67
7 15 25 507000 2535.0 CFSSEEM 133@0 23.722 24.68
7 15 25 507000 2535.0 Cfé%'m"' 133@0 23.722 24.64
7 15 25 507000 2535.0 C;%'Z%M 133@0 23.726 24.72
7 15 25 507000 2535.0 %Eéogm" 133@0 23.75 24.66
7 15 30 507000 2535.0 CFSSEEM 160@0 28.528 29.63
7 15 30 507000 2535.0 Cfé%i%"" 160@0 28.511 29.67
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7 15 30 507000 2535.0 C&%’Z?WM 160@0 28.544 29.58
7 15 30 507000 2535.0 %';éo&'?,\'h" 160@0 28.506 29.57
7 15 35 507000 2535.0 CF(’D‘S;?M 188@0 33.467 34.7
7 15 35 507000 2535.0 Cfé%';?w“" 188@0 33.479 34.73
7 15 35 507000 2535.0 C&%’Z?WM 188@0 33.547 34.76
7 15 35 507000 2535.0 %';éo&'?,\'h" 188@0 33.48 34.72
7 15 40 507000 2535.0 CF(SSQ?M 216@0 38.531 39.9
7 15 40 507000 2535.0 Cfé%';?ﬂ'\" 216@0 38.587 30.87
7 15 40 507000 2535.0 C&%’Z?AM 216@0 38.567 39.93
7 15 40 507000 2535.0 (;EéOQFIADM 216@0 38.516 39.9
7 15 50 507000 2535.0 CF(SSQ?M 270@0 48.225 49.82
7 15 50 507000 2535.0 Cfé%';?ﬂ'\" 270@0 48.215 49.72
7 15 50 507000 2535.0 C&%’Z?AM 270@0 48.192 49.81
7 15 50 507000 2535.0 g';’éogm" 270@0 48.169 49.81
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B2_N7(5M)_CP- B2_N7(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Video BW 150,00 kHz" Span 10MHz 2535000 GHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

B2_N7(5M)_CP-OFDM_64 B2_N7(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 2535000 GHz Video BW 150,00 kHz" Span 10MHz (Center 2.535000 GHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) #Res BW 51.000 kHz Sweep 480 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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B2_N7(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 2.53500 GHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

Oooupied Bandwidh

B2_N7(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Video BW 300,00 kHz" Span 20 M,
Sweep 2.53 ms (1001 pts)

B2_N7(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

(Center 2.53500 GHz SVideo B 300.00 kHz" Span 20 MKz|
#Res BWW 100.00 kHz Sweep 253 ms (1001 pis)|

Ocaupied Bandwidth
Total Pawer

B2_N7(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
=

Scale/Div 10.0 B

(Center 2.53500 GHz SVideo B 300.00 kHz" Span 20 MKz|
#Res BWW 100.00 kHz Sweep 253 ms (1001 pis)|

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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B2_N7(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

[Center 2.53500 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

Oooupied Bandwidh

B2_N7(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

[Center 2.53500 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

B2_N7(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

(Center 2.53500 GHz SVideo B 47000 kHz' Span 30 MKz|
#Res BWW 150.00 kHz Sweep 167 ms (1001 pis)|

Ocaupied Bandwidth
Total Pawer

B2_N7(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
=

Scale/Div 10.0 B

(Center 2.53500 GHz SVideo B 47000 kHz' Span 30 MKz|
#Res BWW 150.00 kHz Sweep 167 ms (1001 pis)|

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
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B2_N7(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 2.53500 GHz Video B 62000 kHz' Span 40 Mz
ms (1001 pts)

Oooupied Bandwidh
Total Power

B2_N7(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

ideo BW 620,00 kHz" Span 40 Mz,
Sweep 1.27 ms (1001 pts)

B2_N7(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

(Center 2.53500 GHz SVideo B 620,00 kHz' Span 40 MKz|
#Res BWW 200.00 kHz Sweep 127 ms (1001 pis)|

Ocaupied Bandwidth
Total Pawer

B2_N7(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
=

Scale/Div 10.0 B

(Center 2.53500 GHz SVideo B 620,00 kHz' Span 40 MKz|
#Res BWW 200.00 kHz Sweep 127 ms (1001 pis)|

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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B2_N7(25M)_CP- B2_N7(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

(Center 2.53500 GHz Bideo BW 10,00 kHz* Span 50 Mz,

Tuideo BW 910.00 kHz' Span 50 MKz
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)
2 M

Oooupied Bandwidh Ocaupied Bandwidth

Total Paver

B2_N7(25M)_CP-OFDM_64 B2_N7(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz, GHz SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver

Sporton International Inc. (ShenZhen) Page Number : A2-16 of 41
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : IHDT56AU7



samranss. FCC RF Test Report Report No. : FG4D1311H

B2_N7(30M)_CP- B2_N7(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

(Center 2.53500 GHz Bideo BW 10,00 kHz* Span 60 Mz,

Tuideo BW 910.00 kHz' Span B0 MKz
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)
2 M

Oooupied Bandwidh Ocaupied Bandwidth

Total Paver

B2_N7(30M)_CP-OFDM_64 B2_N7(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, GHz SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver
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B2_N7(35M)_CP- B2_N7(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

B2_N7(35M)_CP-OFDM_64 B2_N7(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
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Report No

.. FG4D1311H

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

15

500500

2502.5

DFT-s-
OFDM 1@0
BPSK

see graph

15

500500

2502.5

OFDM 1@0

see graph

PASS

15

500500

2502.5

OFDM 1@0

see graph

PASS

15

500500

2502.5

OFDM 1@0

see graph

15

500500

2502.5

OFDM 1@0

see graph

PASS

15

500500

2502.5

OFDM 1@0

see graph

PASS

15

507000

2535.0

OFDM 1@0

see graph

15

507000

2535.0

OFDM 1@0

see graph

PASS

15

507000

2535.0

OFDM 1@0

see graph

PASS

15

507000

2535.0

OFDM 1@0

see graph

15

507000

2535.0

OFDM 1@0

see graph

PASS

15

507000

2535.0

OFDM 1@0

see graph

PASS

15

513500

2567.5

OFDM 1@0

see graph

15

513500

2567.5

OFDM 1@0

see graph

PASS

15

513500

2567.5

OFDM 1@0

see graph

PASS

15

513500

2567.5

OFDM 1@0

see graph

15

513500

2567.5

OFDM 1@0

see graph

PASS

15

513500

2567.5

OFDM 1@0

see graph

PASS

15

25

502500

2512.5

OFDM 1@0

see graph

15

25

502500

2512.5

OFDM 1@0

see graph

PASS
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15

25

502500

2512.5

1@0

see graph

PASS

15

25

502500

2512.5

1@0

see graph

15

25

502500

2512.5

1@0

see graph

PASS

15

25

502500

2512.5

1@0

see graph

PASS

15

25

507000

2535.0

1@0

see graph

15

25

507000

2535.0

1@0

see graph

PASS

15

25

507000

2535.0

1@0

see graph

PASS

15

25

507000

2535.0

1@0

see graph

15

25

507000

2535.0

1@0

see graph

PASS

15

25

507000

2535.0

1@0

see graph

PASS

15

25

511500

2557.5

1@0

see graph

15

25

511500

2557.5

1@0

see graph

PASS

15

25

511500

25575

1@0

see graph

PASS

15

25

511500

25575

1@0

see graph

15

25

511500

25575

1@0

see graph

PASS

15

25

511500

25575

1@0

see graph

PASS

15

50

505000

2525.0

1@0

see graph

15

50

505000

2525.0

1@0

see graph

PASS

15

50

505000

2525.0

1@0

see graph

PASS

15

50

505000

2525.0

1@0

see graph

15

50

505000

2525.0

1@0

see graph

PASS

15

50

505000

2525.0

1@0

see graph

PASS
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15

50

507000

2535.0

1@0

see graph

15

50

507000

2535.0

1@0

see graph

PASS

15

50

507000

2535.0

1@0

see graph

PASS

15

50

507000

2535.0

1@0

see graph

15

50

507000

2535.0

1@0

see graph

PASS

15

50

507000

2535.0

1@0

see graph

PASS

15

50

509000

2545.0

1@0

see graph

15

50

509000

2545.0

1@0

see graph

PASS

15

50

509000

2545.0

1@0

see graph

PASS

15

50

509000

2545.0

1@0

see graph

15

50

509000

2545.0

1@0

see graph

PASS

15

50

509000

2545.0

1@0

see graph

PASS
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OFDM_BPSK_Edge_1RB_Left_Mid_CH
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B2_N7(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

Video BW 3.0 MHz"

Function Function Width Function Vaiue
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